CERTIFIED MATERIAL TEST REFORY Pags 11
CUSTOMER BHIP TO CUSTOMER BILL TO _GRADE SHAPE f 8I2E
ACEROMEX GRUPO INDUSTRIAL SA ACEROMEX GRUPGINDUSTRIAL SA | 9257230 Wide Flange Beam /8 X 314/ 200 X 46
D D
03 76394 ZVP COL LINDA VISTA 103 LENGTH WEIGHT HEAT / BATCH
US-ML-MIDLOTHIAN CARMEN,NL 66550 GUADALLPE,NL 67130 $0'00" 52,040 LB 59059638/04
300 w{ OTHI R,,Now m ORDER. m;;csmm MATERIAL B° SPECIFICATION / DATE or REVISION
ARD z 7 . _ . g af
MID: , TX 76065 657145000010 ASTUASTIMADY
Usa ‘ _ ASTUASIDX
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AS/ASM-11
4500092640-TX 1327-0000093713 17.022014
CHEMICAT, COMPOSITION ) )
_ & 8 5 P ¥ 3 % ¥ ;
0.08 0.89 0017 0021 0.2 .24 0.1l 07 1076 0,007 0002 0025 0.003.
CHEMICAL COMPOSTTION
CE%AG
0.3
MECHANICAL FROPERTIES ‘
a5 NP 5 £% o
569 72.9 392 502 £.000 206.0
273 726 397 508 8.600 200.0
MECHAMICAL PROPERTIES .
3 k71 /gfats
2840 0.780
2470 0.781
COMMENTS /NOTES

The above figmﬁs are certified chemicsd and physivel test records av comained in the pemanent reeords of ctrpany. “Thig material, intluding the bilfoly, was melted and mamifactured in

: the USA. CMTR complies with EN 10204 3.1.
: . : @ é N i
. BHASKAR YALAMANCEGLY TOMHARRINGTON




